

[image: image1.emf]
gp430 Home gym
· basic exercises butterfly, trapeze,  part, lower and upper rows, leg curls, bench press,  cable curls, vertical low pulley 

· rollers are coated with the easily cleaned soft covers,

· weight is adjusted with the standard dumbbell discs with the 25 mm (1”) openings 
* disks for dumbbells are not included in a set

Manual
Construction features. 

· maximal total load, kg                           – 50,
· maximal user weight                             – unlimited,

· weight of a product (unloaded), kg       – 32.
THE LIST OF componentS

	Item number
	Name
	Quantity

	1
	Prop 
	1

	2
	Lower rod with cable clamp
	1

	3
	Upper rod with swivel blocks
	1

	4
	Arm pendulum
	1

	5
	Right and left levers with a cord
	1

	6
	Lower bracket
	1

	7
	Leg-pendulum
	1

	8
	Support of the arm-pendulum
	1

	9
	Lead bar
	2

	10
	Long crossbar
	1

	11
	Parallel pulley plate
	2

	12
	Sheer pulley
	1

	13
	Upper cord  (with a bolt)
	1

	14
	Lower cord
	1

	15
	Angle brace
	2

	16
	Front support
	1

	17
	Hinder support
	1

	18
	Block wheel bushing
	26

	19
	Seat
	1

	20
	Backrest
	1

	21
	Dumbbell bar
	2

	22
	Short crossbar
	1

	23
	Upper roller axis
	1

	24
	Lever handle
	2

	25
	Arm-pendulum stop
	1

	26
	Butterfly nut
	1

	27
	Slider 
	1

	28
	Block wheel with bearing
	13

	29
	Control-rod for one hand pull-up
	1

	30
	Stirrup
	1

	31
	Leg roller
	4

	32
	Lower roller axis
	1

	33
	Clasp D6 x 60
	2

	34
	Bolt M8x14
	2

	35
	Bolt M8x35
	14

	36
	Bolt M8x50
	1

	37
	Countersunk screw M8x50
	12

	38
	Bolt M12x65 
	1

	39
	Bolt M12x80 
	2

	40
	Bolt M12x140 
	1

	41
	Countersunk screw M6x50
	4

	42
	Countersunk screw M6x20  
	8

	43
	Screw M6x20
	2

	44
	Nut M8
	15

	45
	Self-locking nut M8
	14

	46
	Self-locking nut M12 
	4

	47
	Washer 12 
	22


Attention! In some of LECO goods small ironware and wiffets are packed up within the large parts.

assembling and installation
ATTENTION! The figures given below are taken from the technical assembling drawings of the specified product. The numbers and colors of the components correspond to those in section “LIST OF COMPONENTS”. 
Before starting assembling, perform the COMPLETE IDENTIFICATION OF THE COMPONENTS and separate them according to the table. For this, use the photographs of the product on the package together with the drawings and the table with the specified names and quantities of the components. Identification of the components before assembling helps significantly to comprehend the figures and shortens assembling time.

ATTENTION!

· Before final assembling of a product the self-locking nuts must only be snugged-up (screw up to the locking ring).
· Tighten the M8 screw with a screwdriver while holding the nut with the 13 mm spanner, but not the other way around.
· Inside face of the axes bushing of parts № 3, 4, 5 and 7 are covered with black-lead lubricant.  After unit assembling wipe clean the rest of lubricant  with a napkin.
· For steel rope system tension:
· check rope position, if it necessary unskew the rope and block wheel. 

· load the slider,

· loosen nuts on the clutch (look pic. 3), 

· tighten the rope system by pulling the rope, 

· tighten the clutch nuts. 

At the beginning of «Home gym» exploitation you often ought to tension rope system because of normal rope extension and setting of working parts of trainer.  
 For more discrete load adjustment using dumbbell disks  of 2.5 and 1.5 kg is recommended. 
·     It is prohibited to throw apparatus while the loads are not in starting position.


[image: image2.wmf]
Pic.1. View from above.
[image: image3.png]208 cm

23

26

23
2
42
15
27
16

jd

-

35,4
Do not tighten

40,46,47

Do ot tighten

22
a7

39,46,47
Do not tighten

43

38,4647
Do not tighten

33.4

28,




Fig.1.  Front view.
[image: image4.png]37,44,47,
33,45
Do not tighten

3

1

18,28

14

12

i
i
20
) B
'
/37 44,47
3

37.44.47

42/

| . of rope system

Plece of Ersion

The pin of part #7
Imust be situated on the|
joutside of the product

37,4447





Fig.3.  Side view.

[image: image5.png]228 Disk 5 ks
Use equiponderant weight on the right and on the left bars





Fig.4.  Back view (lower part).
warranty
Warranty period: 3 years from the day of sale.
[image: image6.wmf]



Address:  


Sporting goods factory LECO,


Russia, 141830, Moscow region, Dmitrov district, Synkovo town     





Web-address:


www.leco.msk.ru








Works number__________________________   





Packer________________________________





Date of packing ________________________





Quality engineer   ______________________





� EMBED AutoCAD.Drawing.16  ���















5 из 6                                                                         РЭ430.(31.10.08).24.11.08.doc 


_1198580598.dwg

_1304153350.dwg

_1142740356.unknown

